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" NORTHERN INDIA TEX RCH ASSOCIATION

. (Linked to Ministry of Textiles, Government of India)
Sector-23, Rajnagar, Ghaziabad-201 002 (India); Fax: 0120-2783596 E-mail: mail@nitratextile.org
Phone : 0120-2807390 - 95, 27783586/592/095, Website: www.nitratextile.org

: TEST REPORT
(O Chemical O ECO 0O Environmental & Physical [ Polymer & Technical TextilesO] COE)
O/o Department of Posts, Ministry of R-03A
Communications, Govt. of India Report No.: 2422A1/22-PQFE
Dak Bhawan, Sansad Marg, ULR No. : TC804522000004335F
New Delhi — 110 001, Client’s Ref.: Letter Dated. 21.02.2023

Dispatch Ref :NITRA/PQE/2022-23/
Kind Attn : Ramesh Chand Meena, ADG (MPP) Date: 10.03.2023

Sample Description: 01 sample described by client as “Nylon Airmail Bag, Sample A.”

~_Date of sample receiving: 01.03.2023 Date of results reporting: 10.03.2023

1 Sl Test Parameter Test Method Test Result
SC - 5318A
1. | Tear Strength, N IS 6489 — 1
e Warp 14.82
e Weft 11.66
Any Observation/ Comments: -
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Authorised Signatory

Heaﬁjof Division / Officer In-charge
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Note : : i ‘
1. The results are for technical Information of client only, not for advertisement, promotion, publicity and litigation. N@Q ’S’? ‘ﬁ :*g “?” 9 3 1
2. The results refer to the applicable parameters only. i vedlc
3. Test results are based on samples as supplied by the client. :
4. The samples will be preserved for 60 days from the date of dispatch of report, subject to the condition that they are stable.
5. Any discrepancy in the test report shall be notified to the lab within ten days of dispatch of report. Otherwise it is presumed that the report has met client's

requirement. g

6.. Report shall not be reproduced except in full without approval of NITRA
7. Please quote test report no. and date for all future correspondence.

NABL Accredited parameters are listed on the reverse side.




I

S| s G i eR

Reapgpmo™

RESEARCH ASSOCIATION
(Linked to Ministry of Textiles, Government of India)

Sector—23, Rajnagar, Ghaziabad-201 002 (India); Fax: 0120-2783596 E-mail: mail@nitratextile.org
Phone : 0120-2807390 - 95, 2783586/592/095, Website: www.nitratextile.org

- NORTHERN INDIA TEXTILE

TEST REPORT
(O Chemical DECO [ Environmental ] Physical O Polymer & Technical TextilesT COE )
O/o Department of Posts, Ministry of ‘R-03A
Communications, Govt. of India Report No.: 2422A2/22-PQE
Dak Bhawan, Sansad Marg, Client’s Ref.: Letter Dated. 21.02.2023
New Delhi — 110 001. Dispatch Ref NITRA/PQE/2022-23/
Date: 10.03.2023

Kind Attn - Ramesh Chand Meena, ADG (MPP)

| ]
Sample Description: 01 sample described by client as “Nylon Airmail Bag, Sample A.”

Date of sample receiving: 01.03.2023

Date of results reporting: 10.03.2023
Test Result
SC —5318A

Test Parameter Test Method

Tear Strength, N IS 7016 —3

e Warp (Single Tongue Method)
o Weft

- Any Observation/ Comments: -
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Authorised Signatory Head of Division / Officer In-charge
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End of Report
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Note : : :
1. The results are for technical Information of client only, not for advertisement, promotion, publicity and litigation. N@B g‘g%‘i E ? 2 3 2
2. The results refer to the applicable parameters only. v WL b
3. Test results are based on samples as supplied by the client. :
4. The samples will be preserved for 60 days from the date of dispatch of report, subject to the condition that they are stable.
5. Any discrepancy in the test report shall be notified to the lab within ten days of dispatch of report. Otherwise it is presumed that the report has met client's

requirement. ke

6. Report shall not be reproduced except in full without approval of NITRA
~ 7. Please quote test report no. and date for all future correspondence.

NABL Accredited parameters are listed on the reverse side.




